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PRAHK | F—BWELESE|  General barrier film | M pioguct Gauge 522nnx80unx 100m
Product Cast Film e H R ; ; JARTEET IR
IR/ High barrier | |po"y, DD20170301701
property Film
B4
7= ah &5/ Produc PA/TIE/PA/TIE/PE/PE/PE/PE/PE/PE/PE/PE
Structure
REMERE/ MXHERS/ Relative Humidity {5 BF/ Temperature i B BH/Test Date
Testing
environment 50% 25. C 2017. 4. 25
45 8 /Test Report
WS H / o ot/ EEWE | WRANEE | e/
) Bf7/Unit Executive - :
Properties Typical Value |[Test Value| Conclusion
standard
TR /Width mm 0~+2 522 523 ok
JE & /Thickness um +3 80 81 ok
Hi % /Corona dyn / / / ok
PA&E/Content of PA % +2 30 30 ok
EVOH& & /Content of EVOH % / / / ok
E & Haze % <25 5 ok
hrfwmE/ D >30 62 ok
Tensile strngth MD N/15MM GB/T1040.3 >30 68 ok
3 TD >300 420 ok
Hﬁ%’ﬁ*&%/ % GB/T1040. 3
Elongation MD >300 395 ok
AR/ .
Heat seal strength N/15mm 140°C /0. 7s/0. 2mpa >25 31 ok
%U%’a’ﬁ)%/ N GB/T2790 >5 7.5 ok
Intermediate strength
U 0.4 0.21
= W/in GB 10006 ok
Ud 0.3 0.16
EEHERHL/C.0.F
Us 0.8 0.42
4h/out GB 10006 ok
Ud 0.6 0.32
AL/ KRG &L AR & ok
RERMG - Bl - FI - HE - 5 AR e ok
St A R, 0.5-1mm<104>, <0. 5mm<20
=} I 2 ’ A
ARER A/ A, 5308 : A/ (100mmX100mm) <2 = ok
/A >0. 6mn AN fRFF, 0. 3-0. 6mm<44>, ArEGEE: "N
#HB/hppeazance R A/ (100mmX100mm) <2 = ok
2 RVE Rl A R R 5 e ok
SR E AP %1 {E <2mm %e ok
FHESKR ARUTE e ok
NRTMIETLE
~ GB/T1037-200
Water vapor through Amount g/m”2%24h (38°C /90%RH 6.5 ok
S v =z
Oxygen vapor through Amount cc/m” 2%24h GB/T19789-2005 45.5 ok

4 B /checker :

#%E/Auditing:

Luoyang Jinyu New Material Technology Co.,Ltd




